Owner’s Manual

Mobile Flat-Panel
Floor Stand

Model: DMCS3270XP

Espanol 13 ¢ Francais 25 * Pycckun 37 * Deutsch 49

PROTECT YOUR INVESTMENT!

Register your product for quicker service and ultimate peace of mind.
You could also win an ISOBARGULTRA surge protector—a $100 value!

www.tripplite.com/warranty

CAUTION: DO NOT EXCEED MAXIMUM LISTED WEIGHT CAPACITY. SERIOUS INJURY OR
PROPERTY DAMAGE MAY OCCUR!

200 x 200/ 300 x 300 70"
400 x 200 / 400 x 400 MAX
600 x 400

TRIPPLITE ©®

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2018 Tripp Lite. All rights reserved.

18-06-224-9336AE.indb 1 7/9/2018 4:10:08 PM



NOTE: Read the entire instruction manual before you start installation and assembly.

/\ WARNING

* Do not begjn the installation until you have read and understood the instructions
and warnings contained in this manual. If you have any questions regarding any
of the instructions or warnings, please visit www.tripplite.com/support.

* This mounting bracket was designed to be installed and utilized ONLY as
specified in this manual. Improper installation of this product may cause damage
Or serious injury.

* This product should only be installed by someone of good mechanical ability, with
basic building experience and a full understanding of this instruction manual.

* Make sure that the mounting surface can safely support the combined load of
the equipment and all attached hardware and components.

* If mounting to wood wall studs, make sure that mounting screws are anchored
into the center of the studs. The use of a stud finder is highly recommended.

* Always use an assistant or mechanical lifting equipment to safely lift and position
equipment.

e Tighten screws firmly, but do not over-tighten. Over-tightening screws can
damage the items, greatly reducing their holding power.

* This product is intended for indoor use only. Using this product outdoors could
lead to product failure and personal injury.

Warranty & Product Registration

5-Year Limited Warranty

Seller warrants this product, if used in accordance with all applicable instructions, to be free from original defects
in material and workmanship for a period of 5 years from the date of initial purchase. If the product should

prove defective in material or workmanship within that period, Seller will repair or replace the product, in its sole
discretion.

THIS WARRANTY DOES NOT APPLY TO NORMAL WEAR OR TO DAMAGE RESULTING FROM ACCIDENT, MISUSE,
ABUSE OR NEGLECT. SELLER MAKES NO EXPRESS WARRANTIES OTHER THAN THE WARRANTY EXPRESSLY

SET FORTH HEREIN. EXCEPT TO THE EXTENT PROHIBITED BY APPLICABLE LAW, ALL IMPLIED WARRANTIES,
INCLUDING ALL WARRANTIES OF MERCHANTABILITY OR FITNESS, ARE LIMITED IN DURATION TO THE WARRANTY
PERIOD SET FORTH ABOVE; AND THIS WARRANTY EXPRESSLY EXCLUDES ALL INCIDENTAL AND CONSEQUENTIAL
DAMAGES. (Some states do not allow limitations on how long an implied warranty lasts, and some states do not
allow the exclusion or limitation of incidental or consequential damages, so the above limitations or exclusions
may not apply to you. This warranty gives you specific legal rights, and you may have other rights which vary from
jurisdiction to jurisdiction).

WARNING: The individual user should take care to determine prior to use whether this device is suitable, adequate
or safe for the use intended. Since individual applications are subject to great variation, the manufacturer makes
no representation or warranty as to the suitability or fithess of these devices for any specific application.

PRODUCT REGISTRATION

Visit www.tripplite.com/warranty today to register your new Tripp Lite product. You'll be automatically entered into a
drawing for a chance to win a FREE Tripp Lite product!*

* No purchase necessary. Void where prohibited. Some restrictions apply. See website for details.
Tripp Lite has a policy of continuous improvement. Specifications are subject to change without notice.

18-06-224-9336AE.indb 2 7/9/2018 4:10:08 PM



18-06-224-9336AE.indb 3

Component Checklist

IMPORTANT: Ensure that you have received all parts according to the component checklist prior to
installing. If any parts are missing or faulty, visit www.tripplite.com/support for service.

\%g%

Middle Base Left Leg Right Leg Left Cover Right Cover
A D E
Support Plate Umversal Plate Plastic Cover (x2) Adapter Bracket (x2)
H 1
w)i)
o Q
Column Plastic Handle Top Cover
J K
R m
AN
Connecting Plate Camera Shelf DVD Shelf Washer (x4)
M N o P
Package M

(e (o (o (w—-—

M5 x 14 Screw (x4) M6 x 14 Screw (x4) M8 x 20 Screw (x4) M6 x 30 Screw (x4) M8 x 30 Screw (x4)

M-A M-B M-C M-D M-E
I
() 0 'm)
M8 x 50 Screw (x4) Washer (x4) Small Spacer (x8) Big Spacer (x8)
M-F M-G M-H M-I
Package P

() (0] (i Om

M6 x 16 Screw (x8) M6 x 25 Screw (x3) M4 x 6 Screw (x3) M4 x 6 Screw (x4) M6 x 14 Screw (x2)

Q R S
M6 x 8 Screw (x6) M8 x 25 Screw (x4) M5 x 8 Screw (x2) Allen Wrench Wrench
\" w X Y Y4
3

7/9/2018 4:10:08 PM



1. Assembling the Base

1) Insert Right Leg C into Middle Base A. Align the holes in the Right Leg to the holes in the Middle Base.
Secure with Screws Q and Allen Wrench Y. Repeat this step for Left Leg B.

2) Each caster can be adjusted independently for fine tuning. Slightly turn the nut with Wrench Z to lower or
raise Middle Base.

2. Attaching the Column to the Base

CAUTION: Hold the inner column
when loosening the screws to adjust P
height.

it il

Adjust inner Column J to the desired height, then tighten all screws.

4

18-06-224-9336AE.indb 4 7/9/2018 4:10:09 PM



2. Attaching the Column to the Base

18-06-224-9336AE.indb 5

Place Plastic Handle K on Column.

Attach Column to Middle Base with
Screws W. Tighten all screws, then
tighten Safety Screw R with user-
supplied Phillips-head screwdriver.

o \

7/9/2018 4:10:11 PM



3. Installing the Support Plate

S
Attach Support Plate F to Column with Screws U and

U user-supplied Phillips-head screwdriver. Attach Top Cover

F . K L to Support Plate. \
G ®

Insert Washers P into
back of Universal Plate
G along plate rails.

FOOOCO00000

0
O
o
o
10
0
b
b

Insert Adapter Brackets I into Universal Plate. Align holes in Adapter Brackets
to holes in Washers. Insert Screws Q, but do not tighten them yet.

NTU0000000

18-06-224-9336AE.indb 6 7/9/2018 4:10:13 PM



4. Installing the Adapter Brackets

©60000000 |
]
[R—

A

©60000000 |

| )
»*: :

v

Attach Plastic Covers H to both ends of
Universal Plate using Screws V. Tighten
all screws with user-supplied Phillips-
head screwdriver.

\

@

locooco

cocoo

©00000000 |

3 @® ec0000000]|

cooco @
===

min. 200 mm - max. 600 mm

]

Ad L d

oooo

Eoos

min. 200 mm - max. 400 mm

Adjust Adapter Brackets to fit VESA hole pattern on your display. Tighten all Screws.
NOTE: Verify proper alignment of all holes.

18-06-224-9336AE.indb 7 7/9/2018 4:10:15 PM



4. Installing the Adapter Brackets

4.1 For Flat-Back Screens

w%x%% _ \\

_H_ M-A
N M-B
M-C

Note: Choose the appropriate Screws, Washers and Spacers (if needed) according to the type of screen.
Screw the Adapter Brackets onto the display.

A CAUTION: Tighten all screws but do not over tighten.

4.2 For Recessed-Back Screens or Accessing A/V Inputs

Note: Choose the appropriate Screws, Washers and Spacers (if needed) according to the type of screen.
Screw the Adapter Brackets onto the display.
A CAUTION: Tighten all screws but do not over tighten.

8

‘ 18-06-224-9336AE.indb 8 7/9/2018 4:10:17 PM



5. Hooking the Display to the Support Plate

Hook Universal Plate onto Support Plate. Secure by tightening Screws X with user-
supplied Phillips-head screwdriver.

CAUTION: Be sure the display is correctly mounted and that the screws are safely tightened
before releasing the display.

6. Installing the DVD Shelf

Plastic
Holder

Insert the two plastic ‘ Close lever to lock
holders of DVD Shelf DVD Shelf.
0 into slots.

-, —
r-f"‘

77

Tighten Screws T to
secure.

18-06-224-9336AE.indb 9 7/9/2018 4:10:19 PM



7. Cable Management

18-06-224-9336AE.indb 10

Attach Camera Shelf N to Connecting
Plate M using Screws S & T. Tighten
screws with user-supplied Phillips-head
screwdriver.

10

7/9/2018 4:10:21 PM



9. Installing the Connecting Plate

1IN

Attach Connecting Plate to Column at the

desired height using Screws R. Tighten
screws with user-supplied Phillips-head

R

screwdriver.
10. Display Orientation
Remove the two Retighten the removed screws
Install at least two Screws V screws to rotate the into the different hole position
diagonally to secure the display. display 90° clockwise. to secure the display.
@) ©

B 111 %M@Z

For Landscape View For Portrait View

11

18-06-224-9336AE.indb 11 7/9/2018 4:10:23 PM



11. Adjustment

Tighten the knobs to +5°/-12°
secure.

Loosen the knobs to
adjust the display to —
the desired angle. 1
1200mm
1250mm I
1300mm
T 1350mm
1400mm
1450mm L
1500mm
1550mm
A 1600mm Display panel center
height measured
from floor.

Maintenance
* Check that the bracket is secure and safe to use at regular intervals (at least every three months).
* For any additional questions, visit www.tripplite.com/support.

TRIPP-LITE ©®

1111 W. 35th Street, Chicago, IL 60609 USA ¢ www.tripplite.com/support

12

18-06-224-9336AE.indb 12 7/9/2018 4:10:25 PM



Manual del Propietario

Soporte de Piso Movil para

Panel Plano
Modelo: DMCS3270XP

English 1 ¢ Francais 25 * Pycckun 37 ¢ Deutsch 49

PRECAUCION: NO EXCEDA LA CAPACIDAD MAXIMA DE LA CARGA INDICADA. iPUEDEN
OCURRIR LESIONES SEVERAS O DANOS A LA PROPIEDAD!
.\ 200 x 200/ 300 x 300 70”
<) 400 x 200 / 400 x 400 MAXIMO
=/ 600 x 400

TRIPPLITE ©®

1111 W. 35th Street, Chicago, IL 60609 EE. UU. * www.tripplite.com/support

Copyright © 2018 Tripp Lite. Todos los derechos reservados.
13

18-06-224-9336AE.indb 13 7/9/2018 4:10:26 PM



NOTA: Lea completo todo el manual de instrucciones antes de iniciar la instalacién y ensamble.

/\ ADVERTENCIA

No inicie la instalacion hasta que haya leido y entendido las instrucciones

y advertencias contenidas en este manual. Si tiene cualquier pregunta con
respecto a cualquiera de las instrucciones o advertencias, visite www.tripplite.
com/support.

Este soporte de instalacion fue disefiado para ser instalado y utilizado
SOLAMENTE como se especifica en este manual. La instalacion incorrecta de
este producto puede causar danos o lesiones severas.

 Este producto debe ser instalado Unicamente por alguien con una buena
habilidad mecénica, experiencia basica de construccion y un entendimiento
completo de este manual de instrucciones.

Cercidrese que la superficie de instalacion pueda soportar con seguridad la
carga combinada de todo el equipo, hardware y componentes instalados.

Si se instala en paredes con travesanos de madera, cerciérese que los
tornillos de instalacion estén anclados en el centro de los travesanos. Es muy
recomendable usar un detector de vigas y travesanos.

Utilice siempre un ayudante o equipo de elevacion mecanico para levantar y
colocar el equipo con seguridad.

Apriete los tornillos firmemente pero no en exceso. Al apretar excesivamente
los tornillos puede danar los componentes, reduciendo sustancialmente su
capacidad de soporte.

* Este producto esta disenado para usarse sélo en interiores. Usar este producto
en exteriores podria derivar en fallas del producto y lesiones personales.

Garantia Limitada por 5 Ahos

El vendedor garantiza este producto, si se usa de acuerdo con todas las instrucciones aplicables, de que esté
libre de defectos en material y mano de obra por un periodo de 5 anos a partir de la fecha de compra inicial.
Si el producto resultara defectuoso en material 0 mano de obra dentro de ese periodo, el vendedor reparara o
reemplazaréa el producto a su entera discrecion.

ESTA GARANTIA NO SE APLICA AL DESGASTE NORMAL O A LOS DANOS QUE RESULTEN DE ACCIDENTES, USO
INCORRECTO, USO INDEBIDO O NEGLIGENCIA. EL VENDEDOR NO OTORGA GARANTIAS EXPRESAS DISTINTAS

A LA ESTIPULADA EN EL PRESENTE. SALVO EN LA MEDIDA EN QUE LO PROHIBAN LAS LEYES APLICABLES,
TODAS LAS GARANTIAS IMPLICITAS, INCLUYENDO TODAS LAS GARANTIAS DE COMERCIALIZACION O IDONEIDAD,
ESTAN LIMITADAS EN DURACION AL PERIODO DE GARANTIA ESTABLECIDO; ASIMISMO, ESTA GARANTIA EXCLUYE
EXPRESAMENTE TODOS LOS DANOS INCIDENTALES E INDIRECTOS. (Algunos estados no permiten limitaciones
en cuanto a la duracién de una garantia y algunos estados no permiten la exclusién o limitaciéon de danos
incidentales o indirectos, de modo que las limitaciones anteriores pueden no aplicar para usted. Esta garantia le
otorga derechos legales especificos y usted puede tener otros derechos que pueden variar de una jurisdiccion a
otra).

ADVERTENCIA: antes de usarlo, cada usuario debe tener cuidado al determinar si este dispositivo es adecuado o
seguro para el uso previsto. Ya que las aplicaciones individuales estan sujetas a gran variacion, el fabricante no
garantiza la adecuacion de estos dispositivos para alguna aplicacion especifica.

14

18-06-224-9336AE.indb 14 7/9/2018 4:10:26 PM



Accesorios y Partes Incluidas en el Empaque

IMPORTANTE: Aseglrese de haber recibido todas las partes de acuerdo a la lista de comprobacion
de componentes antes de instalar. Si faltara cualquier parte o estuviese danada,
visite www.tripplite.com/support para solicitar servicio.

ﬁ\%g%

Base Central Pata Izquierda Pata Derecha Cubierta Izquierda Cubierta Derecha
A D E
Placa de Soporte Placa Umversal Tapa de Plastlco (x2) Soporte del Adaptador (x2)
F 1
%
Y Q
Columna Manija de Plastico Cubierta Superior
J K
R m
Placa de Conexién Repisa para Camara Repisa para DVD Arandela (x4)
M N o P
Paquete M

(e (o (o (w—-—

Tornillo M5 x 14 (x4) Tornillo M6 x 14 (x4) Tornillo M8 x 20 (x4) Tornillo M6 x 30 (x4) Tornillo M8 x 30 (x4)
M-A M-B M-C M-D M-E

(/o 0 O

Tornillo M8 x 50 (x4) Arandela (x4) Espaciador Pequeno (x8) Espaciador Grande (x8)
M-F M-G M-H M-1

Paquete P

() (0] (i Om

Tornillo M6 x 16 (x8) Tornillo M6 x 25 (x3) Tornillo M4 x 6 (x3)  Tornillo M4 x 6 (x4) Tornillo M6 x 14 (x2)

Q R S
Tornillo M6 x 8 (x6) Tornillo M8 x 25 (x4) Tornillo M5 x 8 (x2) Llave Allen Llave
\" w X Y Y4
15

18-06-224-9336AE.indb 15 7/9/2018 4:10:26 PM



1. Ensamble de la Base

1 )Inserte la Pata Derecha C en la Base de En Medio A. Alinee los orificios en la Pata Derecha con los orificios de
la Base de En Medio. Asegure con los tornillos Q y la llave Allen Y. Repita este paso para la Pata lzquierda B.

2) Cada rueda puede ajustarse independientemente para un ajuste fino. Gire ligeramente la tuerca con la llave Z

para bajar o elevar la Base de En Medio.

2. Colocacion de la Columna a la Base

PRECAUCION: Sujete la columna interna
cuando afloje los tornillos para ajustar la L
altura.
= L ol ||
N H i‘ f 1 /; ] V
A
Y 1l Y

it il

Ajuste la Columna interna J a la altura deseada, entonces apriete todos los tornillos.

16

7/9/2018 4:10:28 PM

18-06-224-9336AE.indb 16



2. Colocacion de la Columna a la Base

K—n ; -
Coloque la Manija de Plastico K en la Columna. \

4 o \

Fije la Columna a la Base de En
Medio con los Tornillos W. Apriete
todos los tornillos, entonces apriete
el tornillo de seguridad R con un
desatornillador Phillips suministrado
por el usuario.

Fije la Tapa Izquierda D y la Tapa Derecha E a las Patas.

17

18-06-224-9336AE.indb 17 7/9/2018 4:10:30 PM



3. Instalacion de la Placa de Soporte

S
Fije la Placa de Soporte F a la Columna con los Tornillos

1 . F_ U U y el desatornillador Phillips suministrado por el usuario.

Fije la Tapa Superior L a la Placa de Soporte. \

ﬁ? -

4. Instalacion de los Soportes Adaptadores

Inserte las Arandelas @
P en la parte posterior

de la Placa Universal G .
junto con los rieles de

la placa. @

FOOUOCC0000

g

Inserte los Soportes del Adaptador | en la Placa Universal. Alinee los orificios
de los Soportes del Adaptador a los orificios en las Arandelas. Inserte los
Tornillos Q, pero aln no los apriete.

e ———
———°]]

NTU0000000

18-06-224-9336AE.indb 18 7/9/2018 4:10:32 PM



4. Instalacion de los Soportes Adaptadores

©60000000 |
]
[R—

A

©60000000 |

. = : 
Fije las Tapas de Plastico H a ambos

extremos de la Placa Universal utilizando
los Tornillos V. Apriete todos los

tornillos con un desatornillador Phillips
suministrado por el usuario.

AN

locooco

cocoo

©00000000 |

3 @® ec0000000]|

cooco @
===

minimo 200 mm - maximo 600 mm

oooo

Eoos

minimo 200 mm - maximo 400 mm

Ajuste los Soportes del Adaptador para ajustarse al patron de orificios VESA en su
pantalla. Apriete todos los tornillos.
NOTA: Verifique la alineacion adecuada de todos los orificios.

19

18-06-224-9336AE.indb 19 7/9/2018 4:10:34 PM



4. Instalacion de los Soportes Adaptadores

4.1 Para Pantallas de Respaldo Plano

o % x% % M8 \\
M-C @)

Nota: Elija los Tornillos, Arandelas y Espaciadores (si fueran necesarios) apropiados de acuerdo al tipo de
pantalla. Atornille los Soportes del Adaptador a la pantalla.

A PRECAUCION: Apriete todos los tornillos pero no en exceso.

4.2 Para Pantallas con Parte Posterior Ahuecado o para Acceder a Entradas de Audio y Video

Nota: Elija los Tornillos, Arandelas y Espaciadores (si fueran necesarios) apropiados de acuerdo al tipo de
pantalla. Atornille los Soportes del Adaptador a la pantalla.

A PRECAUCION: Apriete todos los tornillos pero no en exceso.

20

‘ 18-06-224-9336AE.indb 20 7/9/2018 4:10:35 PM



5. Colocacion de la Pantalla en la Placa de Soporte

Enganche la Placa Universal en la Placa de Soporte. Asegure apretando los tornillos X con un
desatornillador Phillips suministrado por el usuario.

PRECAUCION: Aseglrese de que la pantalla esté instalada correctamente y que los tornillos
A estén apretados con seguridad antes de soltar la pantalla.

6. Instalacion de la Repisa para DVD

Sujetador
\ de Plastico

sujetadores de para asegurar la
plastico de la Repisa Repisa para DVD.
para DVD O en las

Inserte los dos ‘ Cierre la palanca
ranuras. =~

Apriete los tornillos T
para asegurar.

21

18-06-224-9336AE.indb 21 7/9/2018 4:10:37 PM



7. Administracion del Cableado

18-06-224-9336AE.indb 22

Fije la Repisa para Camara N a la Placa
de Conexion M usando los tornillos S y T.
Apriete los tornillos con un desatornillador
Phillips suministrado por el usuario.

22

7/9/2018 4:10:39 PM



9. Instalacion de la Placa de Conexion

Fije la placa de conexién en la columna a
la altura deseada usando los tornillos R.

Apriete los tornillos con un desatornillador
Phillips suministrado por el usuario.

R

10. Orientacion de Pantalla

Retire los dos tornillos Para asegurar la pantalla,
Para asegurar la pantalla, instale para girar la pz_antalla reapriete _Iq§ tor_nillos retirados
diagonalmente al menos dos tornillos V. 90° en el sentido d_e las en la posicion diferente de los
manecillas del reloj. orificios.

B (111l %M@Z

Para Visualizacién Para Visualizacion
Horizontal Vertical

23

18-06-224-9336AE.indb 23 7/9/2018 4:10:41 PM



Para asegurar, apriete +5°/-12°
las perillas.

Afloje las perillas para
ajustar la pantalla al A
angulo deseado. 1
1200mm
1250mm I
1300mm
1350mm
1400mm
1450mm !
1500mm
1550mm
- 3 1600mm Altura al centro de
la pantalla medida
desde el piso.

Mantenimiento

» Compruebe a intervalos regulares (al menos trimestralmente) que el soporte esté bien instalado y sea seguro
para usarse.

* Para cualquier pregunta adicional, visite www.tripplite.com/support.

TRIPPLITE

Manufactura,

1111 W. 35th Street, Chicago, IL 60609 EE UU * www.tripplite.com/support

24

18-06-224-9336AE.indb 24 7/9/2018 4:10:42 PM



Manuel de l'utilisateur

Support au sol

pour écran plat mobile
Modele : DMCS3270XP

English 1 * Espanol 13 * Pycckuun 37 * Deutsch 49

MISE EN GARDE : NE PAS EXCEDER LA CAPACITE PONDERALE MAXIMUM INDIQUEE. CELA
RISQUERAIT DE CAUSER DES BLESSURES GRAVES OU DES DOMMAGES MATERIELS!

=2\ 200 x 200/300 x 300 177,8 cm
<) 400 x 200/400 x 400 (m:;(o)
600 x 400 :

TRIPPLITE

ustriel

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support

Droits d'auteur © 2018 Tripp Lite. Tous droits réservés.
25

18-06-224-9336AE.indb 25 7/9/2018 4:10:42 PM



REMARQUE : Lire le manuel d'instructions dans son intégralité avant de commencer

linstallation et 'assemblage.

AVERTISSEMENT

* Ne pas commencer liinstallation avant d'avoir lu et compris les instructions et les
avertissements contenus dans le présent manuel. Pour toute question concernant
les instructions ou les avertissements, veuillez visiter www.tripplite.com/support.

Ce support de montage a été congu pour étre installé et utilisé UNIQUEMENT
comme spécifié dans le présent manuel. Une mauvaise installation risque de
causer des dommages ou des blessures graves.

 Ce produit ne devrait étre installé que par une personne ayant de bonnes
aptitudes en mécanique et une expérience de base en construction de méme
qu'une pleine connaissance du présent manuel d'instructions.

S'assurer que la surface d'appui peut supporter sans risque la charge combinée de
I'équipement et de tout le matériel et composants attachés.

* Si le produit est monté sur des montants muraux en bois, s'assurer que les vis
de montage sont ancrées au centre des montants. Il est fortement recommandé
d'utiliser un localisateur de montants.

Toujours faire appel a un assistant ou utiliser de I'équipement de levage
mécanique pour soulever et mettre en place I'équipement.

» Serrer fermement les vis, mais sans trop serrer. Trop serrer les vis risquerait de les
endommager, réduisant considérablement leur résistance a l'arrachement.

¢ Ce produit est prévu pour étre utilisé a l'intérieur uniquement. L'utilisation de ce
produit a l'extérieur pourrait entrainer une défaillance du produit et des Iésions
corporelles.

Garantie et enregistrement du produit

Garantie limitée de 5 ans

Le vendeur garantit ce produit, s'il est utilisé conformément a toutes les instructions applicables, est exempt de
tous défauts de matériaux et de fabrication pour une période de 5 ans a partir de la date d'achat initiale. Si le
produit s'avere défectueux en raison d'un vice de matériaux ou de fabrication au cours de cette période, le vendeur
s'engage a réparer ou remplacer le produit, a sa seule discrétion.

CETTE GARANTIE NE S'APPLIQUE PAS A L'USURE NORMALE OU AUX DOMMAGES RESULTANT D'UNE MAUVAISE
UTILISATION, D'UN ABUS OU D'UNE NEGLIGENCE. LE VENDEUR N'ACCORDE AUCUNE GARANTIE EXPRESSE
AUTRE QUE LA GARANTIE EXPRESSEMENT DECRITE DANS LE PRESENT DOCUMENT. SAUF DANS LA MESURE OU
CELA EST INTERDIT PAR LE LOI EN VIGUEUR, TOUTE GARANTIE IMPLICITE, Y COMPRIS TOUTES LES GARANTIES
DE QUALITE MARCHANDE OU D'ADAPTATION, SONT LIMITEES A LA PERIODE DE GARANTIE CI-DESSUS ET CETTE
GARANTIE EXCLUT EXPRESSEMENT TOUS DOMMAGES DIRECTS ET INDIRECTS. (Certains Etats ne permettent pas
de limitations sur la durée d'une garantie implicite, et certains Etats ne permettent pas l'exclusion ou la limitation
des dommages fortuits ou consécutifs, de sorte que les limitations ou exclusions susmentionnées peuvent ne pas
s'appliquer a vous. Cette garantie vous accorde des droits Iégaux spécifiques, et vous pouvez avoir d'autres droits
qui varient d'une compétence a l'autre).

AVERTISSEMENT : L'utilisateur individuel doit prendre soin de déterminer avant l'utilisation si cet appareil est
approprié, adéquat et slr pour l'usage prévu. Puisque les utilisations individuelles sont sujettes a des variations
importantes, le fabricant ne fait aucune déclaration ou garantie quant a I'aptitude ou I'adaptation de ces dispositifs
pour une application spécifique.

26

18-06-224-9336AE.indb 26 7/9/2018 4:10:42 PM



Liste de vérification des composants

IMPORTANT : Stassurer d'avoir regu toutes les piéces conformément  la liste de vérification
des composants avant de procéder a l'installation. Si des piéces sont manquantes ou

défectueuses, visiter www.tripplite.com/support pour obtenir de l'aide.

\@%

Base du milieu Patte gauche Patte droite Couvercle gauche Couvercle droit
A c D E
Plaque de support Plaque unlverselle Couvercle en plastique (x2) Support d'adaptateur (x2)
H 1
% -—)@ =
o
Colonne Poignée en plastique Couvercle supérieur
J
\\\\ m
Plaque de connexion Etagere pour caméra Etagere pour DVD Rondelle (x4)
M N o P
Emballage M
Vis M5 x 14 (x4) Vis M6 X 14 (x4) Vis M8 x 20 (x4) Vis M6 x 30 (x4) Vis M8 x 30 (x4)
M-A M-B M-C M-D M-E
() 0 'm)

Vis M8 x 50 (x4) Rondelle (x4) Petite entretoise (x8) Grande entretoise (x8)
M-F M-G M-H M-I
Emballage P

Vis M6 x 16 (x8) Vis M6 x 25 (x3) Vis M4 x 6 (x3) Vis M4 x 6 (x4) Vis M6 x 14 (x2)

Q R S
Vis M6 x 8 (x6) Vis M8 x 25 (x4) Vis M5 x 8 (x2) CIé Allen Clé
\" w X Y Y4
27

18-06-224-9336AE.indb 27 7/9/2018 4:10:43 PM



1. Assemblage de la base

1) Insérer la patte droite C dans la base du milieu A. Aligner les trous dans la patte droite avec les trous dans la
base du milieu. Fixer avec des vis Q et une clé Allen Y. Répéter cette étape pour la patte gauche B.

2) Chaque roulette peut étre ajustée indépendamment pour le réglage fin. Tourner lIégérement I'écrou avec la clé

Z pour lever ou abaisser la base du milieu.

2. Fixation de la colonne a la base

MISE EN GARDE : Tenir la colonne
intérieure tout en desserrant les vis L
pour régler la hauteur.
= L 2l
yit 8 1 o
A
f o i 0

it il

Ajuster la colonne intérieure J a la hauteur désirée, puis serrer toutes les vis.

28

7/9/2018 4:10:44 PM

18-06-224-9336AE.indb 28



2. Fixation de la colonne a la base

K %ﬂ Placer la poignée en plastique K sur la colonne. \

4 o \

Fixer la colonne a la base du milieu
avec des vis W. Serrer toutes les
vis, puis serrer la vis de slreté R
avec un tournevis Phillips fourni par
l'utilisateur.

Fixer le couvercle gauche D et le couvercle droit E aux pattes.

29

18-06-224-9336AE.indb 29 7/9/2018 4:10:45 PM



3. Installation de la plaque de support

=
Fixer la plaque de support F a la colonne avec des vis

1 . F_ U U et un tournevis Phillips fourni par l'utilisateur. Fixer le

couvercle supérieur L a la plaque de support. \

ﬁ? -

4. Installation des supports d'adaptateur

Réinsérer les rondelles
P dans la plague
universelle G le long
des rails de la plaque.

FOOUOCC0000

é.

Insérer les supports d'adaptateur | dans la plaque universelle.
Aligner les trous dans les supports d'adaptateur avec les trous des rondelles.
Insérer les vis Q sans les serrer complétement.

e ———
———°]]

NTU0000000

18-06-224-9336AE.indb 30 7/9/2018 4:10:47 PM



4. Installation des supports d'adaptateur

©60000000 |
]
[R—

A

©60000000 |

. = : 
Fixer les couvercles en plastique H aux

deux extrémités de la plague universelle
en utilisant les vis V. Serrer toutes les
vis avec un tournevis Phillips fourni par
l'utilisateur.

AN

locooco

cocoo

©00000000 |

3 @® ec0000000]|

cooco @
===

min. 200 mm - max. 600 mm

]

Ad L d

oooo

Eoos

min. 200 mm - max. 400 mm

Ajuster les supports d'adaptateur afin qu'ils correspondent au motif des trous VESA sur
I'écran. Serrer toutes les vis.
REMARQUE : Vérifier que tous les trous sont bien alignés.

31

18-06-224-9336AE.indb 31 7/9/2018 4:10:48 PM



4. Installation des supports d'adaptateur

4.1 Pour les écrans a dos plat

Remarque : Choisir les vis, les rondelles et les entretoises appropriées (le cas échéant) en fonction du type
d'écran. Visser les supports d'adaptateur sur I'écran.

A MISE EN GARDE : Serrer toutes les vis, mais sans trop serrer.

4.2 Pour les écrans a dos encastré ou les entrées d'acces A/V

Remarque : Choisir les vis, les rondelles et les entretoises appropriées (le cas échéant) en fonction du type
d'écran. Visser les supports d'adaptateur sur I'écran.

A MISE EN GARDE : Serrer toutes les vis, mais sans trop serrer.

32

‘ 18-06-224-9336AE.indb 32 7/9/2018 4:10:49 PM



Accrocher la plague universelle a la plaque de Fixer en place en serrant les vis X avec un
support. tournevis Phillips fourni par l'utilisateur.

MISE EN GARDE : S'assurer que I'écran est correctement monté et que les vis sont bien serrées
avant de relacher I'écran.

6. Installation de I'étagéere pour DVD

Support en
\ plastique

Insérer les deux

" o Fermer le levier pour
(Sjl;pl'pé(:a ;@jg Soisrthue verrouiller I'étagére
our DVD.
DVD O dans les P
A

YWy = -" 5
W=

=

Serrer les vis T pour
fixer en place.

33

18-06-224-9336AE.indb 33 7/9/2018 4:10:50 PM



7. Gestion des cables

18-06-224-9336AE.indb 34

Fixer I'étagére pour caméra N a la plaque
de connexion M en utilisant les vis S et
T. Serrer les vis avec un tournevis Phillips
fourni par |'utilisateur.

34

7/9/2018 4:10:51 PM



9. Installation de la plaque de connexion

Fixer la plaque de connexion a la colonne
a la hauteur désirée en utilisant les vis R.

Serrer les vis avec un tournevis Phillips
fourni par ['utilisateur.

R

10. Orientation de I'écran

Retirer les deux vis Resserrer les vis retirées
Installer au moins deux vis V pour tourner I'écran de préalablement dans un trou
diagonalement pour fixer I'écran 90° dans le sens des différent pour fixer l'écran en
en place. aiguilles d'une montre. place.

Pour le mode Pour le mode
paysage portrait
35

18-06-224-9336AE.indb 35 7/9/2018 4:10:53 PM



11. Réglage

Serrer les boutons +5°/-12°
pour fixer en place.

Desserrer les boutons
pour ajuster I'écran a A
l'angle désiré. 1
1200mm
1250mm I
1300mm
1350mm
1400mm
1450mm !
1500mm
1550mm
Alll 1600mm

Hauteur du centre du
panneau de I'écran
mesurée a partir du
plancher

Entretien
* Vérifier a intervalles réguliers que le support peut étre utilisé de fagon slre et sécuritaire (au moins tous les

trois mois).
* Pour toute question supplémentaire, visiter www.tripplite.com/support.

TRIPPLITE

Industrielle.

1111 W. 35th Street, Chicago, IL 60609 USA ¢ www.tripplite.com/support

36

18-06-224-9336AE.indb 36 7/9/2018 4:10:54 PM



PYKOBOACTBO nojib3oBatena

MoOunbHaa HanoNnbHasA CTOMKaA

ANAa NNoCKonaHe/NbHbIX Aucniees
Mopaenb: DM(CS3270XP

English 1 - Espaiiol 13 - Francais 25 - Deutsch 49

BHUMAHMWE! HE NMPEBBILUAVTE MAKCUMAJIBHO LOMYCTUMbIV BEC. 3T0 MOMKET NMPUBECTY K CEPHE3HBIM TPABMAM
VN UMYLLIECTBEHHOMY YLLEPBY!

=2\ 200x200/300%300 10 e
5 ) 400%200 /400 x 400 70" 10
~/  600x400

TRIPPLITE ®

1111 W. 35th Street, Chicago, IL 60609 USA - www.tripplite.com/support

OxpaHseTca asTopckum npasom © 2018 Tripp Lite. Mepeneuatka 3anpetwaetca.

37

18-06-224-9336AE.indb 37 7/9/2018 4:10:54 PM



MPUMEYAHME. Mepes Hauanom ycTaHoBKY 1 COOPKI NpouMTAiiTe BCe pyKOBOACTBO.

/N BHUMAHME!

» He HaumHaliTe yCTaHOBKY 0 TeX NOp, MOKa He 03HAKOMUTECH CO BCEMM YKA3aHNAMM 1 NPeAynpexaeHnamN
B HACTOALLEM PYKOBOZCTBE U He NoiiMeTe 1X CMbICT. [py BO3HUKHOBEHIM BONPOCOB OTHOCUTENBHO NI06bIX
yKa3aHuil unn npesynpexaeHuii noceTuTe cTpaHuLy www.tripplite.com/support.

+ MoHTaXHBbIli KPOHLUTEIH NpefHa3HayeH AnA ycTaHoBKI 1 cnonb3oBaHua TONbKO B wensx, ykasaHHbIX B
HacToALLeM pyKoBoACTBe. HenpaBuabHaA yCTaHOBKA AaHHOTO M3AENNA MOXET NPUBECTI K NPUYNHEHNIO
MaTepuanbHoro yulep6a unm cyliecTBeHHOr0 Bpefa 340p0BbIo NH0AEN.

+  YcTaHOBKa AaHHOTO U3enNA LOMKHA NpOM3BOANTHLCA TOMbKO CNELManUCTOM ¢ JOCTAaTOYHOI TeXHUYECKON
KBaJ'IMq)I/IKaLlMEVI 11 6330BbIMU HaBbIKaMM CTPOUTENBCTBA, B MOHON Mepe MOHNMAKLLMM CMbICT MH¢0pMaL|VIVI,
3NI0EHHO B HACTOALLEM PYKOBOACTBE.

« Ybenutecb B TOM, UTO MOHTa)KHas MOBEPXHOCTb MOXET C 3anacom BblAEPXMBATb CYMMAPHYI0 Harpysky,
(03/1aBaemMyio oﬁopynosaumem N BCEMI BXOAALLMMI B KOMNNEKT A€TaNAMMN OCHACTKKN 1 APYrUMIA
KOMMOHEHTamu.

- B CNyyae MOHTaxa C KpenieHnem K AepeBAHHbIM 3JIEMEHTAM CTEHOBOTO KapKaca cielyer obecneuntb
BBEPTbIBaHNE KPENEXHbIX BUHTOB M0 LIEHTPY TAKNX 37IEMEHTOB. (3701 LENbI0 HACTOATENBHO PEKOMeHayeTCA
NCnonb3oBaHue JeTekTopa HEOAHOpOﬂHO(T(:‘I?I.

« [lna 6e3onacHoro nogbema 1 Haanexallero pasmeLLeHna 0bopysoBaHua 06a3aTenbHo obpalLaiitecs 3a
MOMOLLbIO UM NOAb3YiiTeCh FPY30M0AbEMHbIM 060pyA0BaHNEM.

+ Bunbl Cneflyet 3aTarBatb NN0THO, HO HE NePETATNBaA UX. HQPETHFMBaHME MOXET NPUBECTU K NOBPEXAEHUIO
KpenexHbIX AeTaneid, YTo 3HaYUTENbHO YXYALMUT NPOYHOCTb KpernneHus.

«[laHHoe u3penue npefHa3HaueHo ANA NCNoNb30BaHIA TONbKO B 3aKPbITbIX NoMeLLeHNAX. cnonb3oBanme
JaHHOTO M3AENA HA OTKPbITOM BO3ZyXe MOXET NPUBECTI K €r0 BbIX0AY M3 CTPOA U NPUYMHEHINI BPeAA
3[10POBbI0 NtofieN.

lapaHTua 1 perucTpauua usgenus

Ycnosua 5-neTHeii orpaHUYeHHOM rapaHTum

MponaBeL rapaHTUpyeT OTCYTCTBIUE U3HAYANbHBIX AedEKTOB MaTepuana Uni U3roToBMeHNA B TeYeHNe 5 N1eT ¢ MOMEHTa NepBoHauanbHOi NOKyMKI AAHHOTO
W3MAennA NpU YCIOBUM €ro MCMOMb30BaHNA B COOTBETCTBYM CO BCEMM NPUMEHUMbIMU K HEMY yKa3aHUAMI. B Clyuae NpoAiBNeHua Kakux-nn6o Jedektos
MaTepuana Wim U3roToBNEHNA B TeUeHie ykasaHHOro nepuopa lpoaaBeL oCyLLEeCTBIAET PEMOHT UK 3aMeHy AHHOTO U3AENNA UCKMIUUTENbHO N0 (BOEMY
ycmoTpeHmio.

JNIEVICTBUE HACTOAILLIEV TAPAHTIW HE PACTIPOCTPAHAETCA HA CYYAM ECTECTBEHHOIO U3HOCA WM MOBPEXZIEHNA B PE3YTILTATE ABAPUN,
HEHAZNEXALLETO 1ICMOMb30BAHWA, HAPYLUEHIA NPABIN SKCMINYATALIMIA N XAATHOCTIA. TPOABEL| HE NPEAOCTABNAET HUKAKIX ABHO
BbIPAXEHHBIX TAPAHTIAV 3A UCKMIQYEHMEM MPAMO U3MOXKEHHON B HACTOALLEM JOKYMEHTE. 3A UCKMHOYEHUEM CTTYYAEB, 3AMPELLEHHbIX
JIEVICTBYIOLLIAM 3AKOHOZATENbCTBOM, BCE MOZPA3YMEBAEMbIE FAPAHTUN, BKTKO4AA BCE TAPAHTIM MPUTOAHOCTY ZANA MPOAAXMN AN
11CMONb30BAHMA MO HASHAYEHNIO, OTPAHIYEHBI 110 MPOJOMKMUTENBHOCT JEMCTBIAA BBILLEYKA3AHHBIM TAPAHTUIHBIM CPOKOM; KPOME TOTO, 113
HACTOALLIEV TAPAHTIW ABHbIM OBPA30M MCK/THOYAIOTCA BCE MOBOYHBIE, CTYYAVHBIE U KOCBEHHBIE YBbITKIA. (B HekoTopbix wraTax He Aonyckaetcs
BBEZEHIe OrpaHNyeHMii Ha NPOROIKUTENBHOCTb AEICTBUA TEX WM UHbIX NOAPA3yMeBAEMbIX FapaHTHii, a B HEKOTOPbIX - UCKMIOYEHNE UMK OrpaHiueHme
pa3mepa No6OYHbIX U KOCBEHHDIX YOBITKOB. B 3TUX CyyasX BbILLEU3NIOXEHHbIE OTPAHUYEHIS WM UCKITKUEHUA MOTYT Ha BAC He PacnpoCTPaHATLCA.
HacToAiuan rapaHTua npesocTaBnAeT BaM KOHKPETHbIE IpUAMYECKYE NPaBa, a Habop ApyruX BaLMX NPaB MOXET GbiTb Pa3NYHbIM B 3aBUCUMOCTH OT
H0pUCAMKLMY).

BHUMAHWE! [lo Hayana ucnonb3oBaHUA AQHHOTO YCTPOIICTBA N0ONb30BaTENb AOMKEH YOEAUTLCA B TOM, UTO OHO ABNAETCA NPUTOAHBIM, COOTBETCTBYHLUMM
unu 6e3onacHbIM AnA Npeanonaraemoro npumeHeHus. B ceasn ¢ 60nbLuMM pa3Ho06pasuem KOHKPETHBIX NPUMEHeHMI NPOV3BOAUTENb He JaeT KakX-ninbo
3aBePEeHUIi WA TapaHTUil OTHOCUTENbHO NPUTOAHOCTI AAHHDBIX U3AENNE ANA KAKOT0-NN60 KOHKPETHOO NPUMEHEHNA AW UX COOTBETCTBUA KaKM-NNGO
KOHKPETHbIM Tpe6oBaHMAM.

38

18-06-224-9336AE.indb 38 7/9/2018 4:10:54 PM



MepeyeHb KomnneKTaLuuu

BHUMAHME! Mlepea Hauanom yCTaHoBKY YGeATECH B TOM, 4TO BaMY M0JTy4eHbl BCe AETaH COMACHO NEPeYHIo KOMIIEKTaLui.
B criyuae oTcyTCTBIA 1AM NIOBPEXAEHIA KakyX-NIv60 AeTarneii 0BpaTiTech 3a nomMoLLblo Ha cTpaHmLy www.tripplite.com/support.

I\ & s

Tesas HO)KKa I'IpaBaﬁ HOXKA Jleas 3arnylka [lpasas 3arnywka
D E
% _ w
|
OnopHas nnacTuHa YHuBepcanbHas nnactinHa Mnactmaccoan 3arnywka (2 wr.)  KpoHwTeiin nepexoaHuka (2 Wr.)
F G H |

.

—&—

(S

OnopHas cToiika BepxHaa 3arnywka
J K L
(3}
CoeaHuTeNbHAA NNacTUHA Monka ana kamepb! Monka ana DVD-npowrpblgatens Lllait6a (4 wr.)
M N 0 P

YnakoBouHblIil KomnnekT M

(e (o (o (w—-—

BunT M5 x 14 (4 wr.) BMHTM6x14 (4wr) BuHT M8 x 20 (4 wr.) BuHT M6 X 30 (4 wr.) BuHT M8 x 30 (4 wr.)
M-A M-B M-C M-D M-E
(o[- o] ) )
Buht M8 x 50 (4 . Llfaii6a (4 wr.) Manas npoctaska (8 wr.)  Bonbluas npoctaska (8 wr.)
M-F M-G M-H M-l

YnakoBoYHbIit KoMnNeKT P

() (0] (i Om

BuHT M6 X 16 (8 wr.) BuHT M6 X 25 (3 wr.) BuHT M4 x 6 (3 wr.) BuHT M4 x 6 (4 wr.) BuHT M6 x 14 (2 wr.)
Q R S T 1}
Bunt M6 x 8 (6 W.) Bunt M8 x 25 (4 wr.) Bunt M5x 8 (2 wr.) YHUBepCanbHbIii raeyHblii Koy [aeuHbiii Knioy
v w X Y z
39

18-06-224-9336AE.indb 39 7/9/2018 4:10:54 PM



1. (6opKa ocHOBaHMA

1) Bcrasbre npasylo HoXKky C B cpeaHee ocHoBarue A. COBMeCTHTe 0TBEPCTHA B NPaBOi HOXKE C OTBEPCTUAMM B CPEAHEM OCHOBaHNM. 3aduKcupyiiTe ee
BUHTaMY Q NIPY IOMOLLY YHUBEPCANLHOTO FaeyHoro Kiitoya Y. ToBTopuTe yKa3aHHble AeHCTBIA A NeBOi HOXKM B.

2) B wensx TouHOIi HaCTPOIKY NPeAyCMaTPUBAETCA BO3MOXHOCTb HE3aBIICUMOIA PEryNMpOBKY KaX/0r0 Konecvika. [ nepemewens cpeaHero
0CHOBAHWA BHY3 W1 BBEPX C/IErka NOBEPHYTE raiiky Nput MOMOLLM FaeuHoro Knoua Z.

2. KpenneHue cToilKn K 0cHoBaHUI0

BHUMAHMWE! Mpy ocnabneHun BUHTOB C Lienblo
PerynnpoBKy BbICOTbI CIeAYeT yAepKuBaTh L
CTOIIKY B HENoABUKHOM COCTOAHUM.

| i jg/ 1 /i | V [A

it il

OTperynmpyVlTe BbICOTY BHYTPeHHeil CTOVKY J, mocne Yero 3aTAHWTe BCe BUHTbI.

40

18-06-224-9336AE.indb 40 7/9/2018 4:10:55 PM



2. KpenneHue cToiKmn K 0CHOBaHuI0

K % gi] TomecTuTe nnacTmaccoByio pykoATKy K Ha cToiiky. \

4 o \

Tpukpenute CToiKy K CpeAHEMy 0CHOBaHMIO
npy nomotwn BuHToB W. 3aTAHUTE BCE BIUHTHI,
a 3aTeM 3aTAHUTE NpefioXPaHNTENbHbIN BUHT
R c nomoLLblo kpectoobpasHoii 0TBepTKIA (B
KOMMIEKT NOCTaBKM He BXOAUT).

4

18-06-224-9336AE.indb 41 7/9/2018 4:10:56 PM



3. YcTaHOBKa OMOPHON NAACTUHDI

@_ L
[pukpenute onopHyto nnactuy F K croiike BuHTamu U ¢ nomoLLibio
. ¥ v KpecTo06pa3Hoii 0TBepTKM (B T N0CTaBKY He BxoAuT). lpukpenute
F ! BEPXHIOH 3arywwKy L K onopHoii nnactuxe.
- )

ﬁ? -

4. YcTaHOBKa KpOHILTE1HOB NepexofHNKOB

Bcragbre waiibbl P ¢ ToinbHoi
CTOPOHbI YHUBEPCaNbHO
NacTUHbI G BRONb ee
HanpaBnAlLMX.

FOOUOCC0000

BcTabre nepexoaHble KpoHLuTediHbl | B yHUBEPCanbHylo niacTuHy. (0BMeCTUTE 0TBEPCTUA B IEPEXOAHBIX
KPOHLLTeIAHaX C 0TBEPCTUAMY B LWaiibax. BKpyTUTe BUHTbI Q, He 3aTArMBan ux.

42

7/9/2018 4:10:57 PM

18-06-224-9336AE.indb 42



4. YcTaHOBKa KPOHILTE1HOB NepexofHNKOB

©60000000 |

A

©60000000 |

\*\\

locooco

cocoo

©00000000 |

YcTaHoBHTe NNIacTMaccoBble 3arywku H ¢ oboux
KOHLIOB yHVBEPCaNbHO/ NNACTIAHbI NPY MOMOLLY BUHTOB
V. 3aTAHuUTE BCe BUHTbI C NOMOLLbH0 KpecTooBpasHoit
0OTBEPTKM (B KOMMNEKT NOCTaBKM HE BXOAUT).

\

@

©00000000 |

)

cooco @
===

MUH. 200 MM — MaKc. 600 Mm

=

=

=4 °

< 8

< H

=

<

=

=) 0 ———

= o o
=

8

< 0

= 0

= 0

= 0

OTperynupyiiTe nofoxexue nepexoAHbiX KPOHLUTEIHOB B COOTBETCTBIM CO CXEMOIi PACNON0XKeHNA OTBEPCTHIi B
nnacture VESA aucnnes. 3ataHuTe BCe BUHTDI.
MPUMEYAHME. Y6eauTech B ToMm, 4T BCe COOTBETCTBYHLLIME OTBEPCTIA COBMELLIEHbI AAPYT C APYTOM.

43

18-06-224-9336AE.indb 43 7/9/2018 4:10:57 PM



4. YcTaHOBKa KPOHIUTE{HOB NepexofHNKOB

4.1 [Ina MOHUTOPOB C NNOCKOI1 3a4Hei NOBEPXHOCTbIO

w%x%% E N

@
/

p . Bolbupaiite nog BUHTBI, WWaiibbl 1 NpoCTaBKY (Mpy HE06XOAMMOCTY) B COOTBETCTBIM C TUTMOM MOHUTOPA.
TIpMBUHTUTE NepeXoHble KPOHLLTEIiHbI K Aucnneto.

A BHUMAHWE! 3ataHuUTe BCe BUHTDI, He NepeTAruBas ux.

4.2 inA MOHUTOPOB, YCTAHABAMBAEMbIX 3aNOANMLO, WU ANA NONYYEHUA AOCTYNA K ayAU0-/BUACOBXOAAM

p . Bolbupaiite nog BUHTBI, WWaiibbl 1 NpoCTaBKY (NP1 HE06XOAMMOCTY) B COOTBETCTBIM C TUMOM MOHUTOPA.
TpuBMHTUTE NEpeXoAHble KPOHLUTEIiHbI k Aucnneto.

BHUMAHWE! 3ataHuTe BCe BUHTDI, He NepeTArnBas ux.

44

‘ 18-06-224-9336AE.indb 44 7/9/2018 4:10:58 PM



5. HaBelmBaHue pgucnnesa Ha oNopHYIo NNACTUHY

HaBecbTe yHMBepCaNibHY0 NACTUHY HA OMOPHYIO NNACTUHY. 3aduKcupyiite ee nyTem 3aTArMBaHMA BUHTOB X ¢ noMoLLbto
KpecToobpasHoii 0TBEPTKIA (B KOMMAEKT NOCTABKIA HE BXOANT).

A BHUMAHMUE! Mpex e uem BbINycTUTb Ancnneii U3 pyk, ybeautech B NpaBUAbHOCTY €r0 MOHTaXa M HAZIEXKHOCTY 3aTANKKN BUHTOB.

6. YcranoBka nonku ana DVD-npourpbiBatens

MnactmaccoBblii

\ ukcatop

Bcrasbre /1Ba N1aCTMaccoBbIX 3a¢VIKCVIpyl7IT€ nonKy ans
ducatopa nonku Ana ‘ DVD-npowrpbiBatens,
DVD-npourpbiBatens 0 B 3aKPbIB PbIYAXKY

COOTBETCTBYIOLLME FHE3Za.

ataxuTe BUHTHI T Ana
Oukcauum.

45

18-06-224-9336AE.indb 45 7/9/2018 4:11:00 PM



7. Ka6enbHas pa3Boaka

Soscocscs
Soseses

e

Npukpenute nonky ans kamepsl N k coeauHUTeNbHOI
nnactuxe M ¢ nomoLLbto BUHTOB S v T. 3aTAHUTE BUHTbI
COMOLLbH KpecTooBpasHoil 0TBEPTKY (B KOMMNEKT
TIOCTABKY He BXOANT). \
J ) @
| =
46

18-06-224-9336AE.indb 46 7/9/2018 4:11:01 PM



9. YcTaHOBKa coeAMHUTENbHOMN MAACTUHDI

1IN

anerI‘IVITe COEAVHUTENBHYIO MIACTUHY K CTOIKe Ha
) Hy)KHOI;I BbICOTE MPU NOMOLLV BUHTOB R. 3atAHWTE BUHTBI

CMOMOLLbH0 KpecTooBpasHoil 0TBEPTKY (B KOMMNEKT
MIOCTABKY He BXOAWT).

10. OpueHTauua gucnnes
[Ina dukcauum gucnnen B HoBOM
o
[InA duKcaLmm aucnnen BKpyTUTe He MeHee [Ina nosopota aucnnes Ha 90 TI07I0XeHM NIOBTOPHO BKpyTUTE
ABYX BUHTOB V, paCronoxitg ux 1o AuaroHani 110 4acoBOVI CTPENKE BLIKDYTUTE  pyiknyyenHble BUHTHI B COOTBETCTBYlOLLME
Lpyr K Apyry. 1Ba BUHTA. 0TBEPCTUA.

|||

[Ina npocmotpa B
TOPU30HTaNbHOM opmare

18-06-224-9336AE.indb 47

‘:ﬁﬁz

[inA npocmoTpa B BepTUKanbHOM
dopmare

47

7/9/2018 4:11:02 PM



11. PerynupoBka

[inA dukcayum aucnnea
3aTAHNUTE GUKCApYIoLLMe +5°/-12°

[Ina perynnpoBky yrna
YCTaHOBKM Ancnnes ocnabbre —
uKaupytoLLye raiikn. 1
1200mm
1250mm I
1300mm
27 1350mm
1400mm
1450mm !
1500mm
1550mm
. 3 1600mm BbicoTa LieHTpa naHenut
ANCNNeA Haji NOBEPXHOCTbH
norna.

Yxop 3a usgenuem

« PerynsipHo (He pexe, 4em pas B TPy MecALa) NPOBEPAIATE HAAEXHOCTb KpENIeHNs KPOHLLTEViHa M 6e30MacHOCTb €ro MCNOb30BaHNA.
« [pK BO3HUKHOBEHYM BONPOCOB NOCeTTE CTpaHuLy www.tripplite.com/support.

TRIPP LITE ®

1111 W. 35th Street, (hicago, 1L 60609 USA - www.tripplite.com/support

48

18-06-224-9336AE.indb 48 7/9/2018 4:11:03 PM



Bedienungsanleitung

Mobiler Flachbildschirm-

Bodenstander
Modell: DMCS3270XP

English 1 « Espanol 13 ¢ Francais 25 * Pycckun 37

ACHTUNG: DAS ANGEGEBENE MAXIMALGEWICHT DARF NICHT UBERSCHRITTEN WERDEN.
EINE UBERSCHREITUNG KANN ZU SCHWEREN VERLETZUNGEN UND ERHEBLICHEN

SACHSCHADEN FUHREN!

200 x 200/300 x 300 70”
400 x 200/400 x 400 e
600 x 400 :

TRIPPLITE ©®

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support

Copyright © 2018 Tripp Lite. Alle Rechte vorbehalten.
49

18-06-224-9336AE.indb 49 7/9/2018 4:11:03 PM



HINWEIS: Lesen Sie das gesamte Handbuch, bevor Sie mit der Installation und Montage beginnen.

/\ WARNUNG

Beginnen Sie nicht mit dem Einbau, bevor Sie die Anweisungen und Warnhinweise
in diesem Handbuch gelesen und verstanden haben. Sollten Sie Fragen bezlglich
der Anweisungen oder Warnhinweise haben, besuchen Sie bitte www.tripplite.com/
support.

Diese Halterung sollte ausschlieflich wie in diesem Handbuch angegeben eingebaut
und verwendet werden. Die unsachgemafe Installation dieses Produkts kann zu
Schaden und schweren Verletzungen flhren.

* Dieses Produkt darf nur von einer Person mit guten Montagefahigkeiten und
Grunderfahrung im Bauwesen montiert werden, die alle Anweisungen in der
vorliegenden Montageanleitung vollstandig verstanden hat.

Stellen Sie sicher, dass die verwendete Montageflache das Gewicht des Gerats sowie
das zugehdrige Material und samtliche zugehdrigen Komponenten tragen kann.

Stellen Sie bei der Montage an Holzwandbalken sicher, dass die
Befestigungsschrauben in der Mitte der Balken verankert sind. Wir empfehlen die
Verwendung eines Balkensuchers.

* Verwenden Sie eine mechanische Hebevorrichtung, um das Gerat sicher anzuheben
und zu positionieren.

¢ Ziehen Sie die Schrauben fest, aber nicht zu fest an. Durch zu festes Anziehen der
Schrauben konnen die Komponenten beschadigt werden, wodurch die Haltekraft
stark reduziert wird.

Dieses Produkt ist nur flr den Einsatz in geschlossenen Raumen geeignet. Die
Verwendung dieses Produktes im Freien kann zu Fehlfunktionen und Verletzungen
fuhren.

5-Jahres-Garantie

Der Verkaufer garantiert fir einen Zeitraum von finf Jahren ab Kaufdatum, dass das Produkt weder Material- noch
Herstellungsfehler aufweist, wenn es geméag aller zutreffenden Anweisungen verwendet wird. Wenn das Produkt

in diesem Zeitraum Material- oder Herstellungsfehler aufweist, kann der Verkaufer diese Fehler nach eigenem
Ermessen beheben oder das Produkt ersetzen.

DIE NORMALE ABNUTZUNG ODER BESCHADIGUNGEN AUFGRUND VON UNFALLEN, MISSBRAUCH ODER
UNTERLASSUNG WERDEN VON DIESER GARANTIE NICHT GEDECKT. AUSSER DEN NACHSTEHEND AUSDRUCKLICH
DARGELEGTEN GARANTIEBEDINGUNGEN UBERNIMMT DER VERKAUFER KEINERLEI GARANTIE. AUSSER WENN
VON DEN GULTIGEN GESETZEN UNTERSAGT, SIND ALLE IMPLIZIERTEN GARANTIEN, EINSCHLIESSLICH ALLE
GARANTIEN FUR DIE GEBRAUCHSTAUGLICHKEIT ODER EIGNUNG AUF DIE OBEN FESTGELEGTE GARANTIEDAUER
BESCHRANKT. DIESE GARANTIE SCHLIESST AUSDRUCKLICH ALLE FOLGESCHADEN UND BEILAUFIG
ENTSTANDENEN SCHADEN AUS. (Da einige Lander den Ausschluss oder die Beschrankung von Folgeschaden oder
beildufig entstandenen Schaden sowie den Ausschluss von implizierten Garantien oder die zeitliche Beschrankung
einer implizierten Garantie untersagen, sind die oben genannten Beschrankungen fur Sie moéglicherweise nicht
zutreffend. Diese Garantie gibt Ihnen bestimmte Rechte. Sie haben jedoch méglicherweise andere Rechte, die
abhangig von der Gerichtsbarkeit variieren kénnen.)

WARNUNG: Der Benutzer muss vor der Verwendung Uberprifen, ob das Gerat fir den beabsichtigten Zweck
geeignet und angemessen ist und ob der Einsatz sicher ist. Da die Anwendungen variieren kénnen, Ubernimmt der
Hersteller keine Garantie bezliglich der Eignung dieser Gerate flr einen bestimmten Verwendungszweck.

50

18-06-224-9336AE.indb 50 7/9/2018 4:11:03 PM



Komponentenliste

WICHTIG: Uberpriifen Sie, ob Sie alle in der Komponentenliste aufgefiihrten Teile erhalten haben,

bevor Sie mit der Installation beginnen. Wenn Teile beschadigt oder nicht vorhanden sind,
besuchen Sie www.tripplite.com/support.

\@%

Mittelsockel Fuf Iinks Fuf rechts Abdeckung links Abdeckung rechts
A D E
Sti]tzplatte Umversalplatte Plastikabdeckung (x2) Adapterhalterung (x2)
H 1
% -—)@ =
o
Stutze Kunststoffgriff Abdeckung oben
J K
X m
AN
Verbindungsplatte Kameraablage DVD-Ablage Beilagscheibe (x4)
M N o

Paket M

(e (o (o (w—-—

M5 x 14 Schraube (x4M6 x 14 Schraube (x4M8 x 20 Schraube (x4M6 x 30 Schraube (x4M8 x 30 Schraube (x4)
M-A M-B M-C M-D M-E

() 0 ')

M8 x 50 Schraube (x4) Beilagscheibe (x4) Kleiner Abstandhalter (x8)  Grofer Abstandhalter (x8)
M-F M-G M-H M-1

Paket P

() (0] (i Om

M6 x 16 Schraube (x8M6 x 25 Schraube (x3)M4 x 6 Schraube (x3) M4 x 6 Schraube (x4)M6 x 14 Schraube (x2)
Q R S

o { v 3 —J —

M6 x 8 Schraube (x6)M8 x 25 Schraube (x4)M5 x 8 Schraube (x2) Inbusschlussel

SteckschlUssel
\" w X Y

z

51

18-06-224-9336AE.indb 51 7/9/2018 4:11:03 PM



1. Montage des Sockels

1) Stecken Sie den rechten Fu C in den Mittelsockel A. Richten Sie die Locher im rechten Fuf8 an den Léchern

im Mittelsockel aus. Ziehen Sie die Schrauben Q mit dem Inbusschlissel fest Y. Wiederholen Sie diesen
Schritt fur den linken Fuf B.

2) Die Rollen lassen sich zur Feinabstimmung unabhangig voneinander justieren. Drehen Sie die Mutter mit dem
Steckschlissel Z, um den Mittelsockel nach oben oder unten zu bewegen.

2. Befestigung der Saule an der Basis

ACHTUNG: Halten Sie die innere Saule
fest, wenn Sie die Schrauben losen,
um die Hohe zu verstellen.

it il

Bringen Sie die innere Saule J auf die gewinschte Hohe und ziehen Sie alle Schrauben fest.

52

18-06-224-9336AE.indb 52 7/9/2018 4:11:04 PM



2. Befestigung der Saule an der Basis

K % i Bringen Sie den Plastikgriff K an der Saule an.

4 o \
1

Schrauben Sie die Saule am

Mittelsockel fest W. Ziehen Sie alle i
Schrauben und anschlieRend die
Sicherheitsschraube R mit einem
Kreuzschlitzschraubenzieher (nicht
im Lieferumfang enthalten) an.

Bringen Sie die linke Abdeckung D und die
rechte Abdeckung E an den Fufen an.

53

18-06-224-9336AE.indb 53 7/9/2018 4:11:05 PM



3. Installation der Stiitzplatte

S
Befestigen Sie die Stlitzplatte F mit den Schrauben U und

. . —u einem Kreuzschlitzschraubenzieher (nicht im Lieferumfang \

enthalten) an der Saule. Befestigen Sie die obere
Abdeckung L an der Stiitzplatte.

ﬁ? -

4. Installation der Adapterhalterungen

Schieben Sie die @
Beilagscheiben P an

den Plattenschienen .
in die Ruckseite der

Universalplatte G. @

0
O
o
o
10
)
b
b
|

Flhren Sie die Adapterhalterungen I in die Universalplatte ein. Richten Sie die
Lécher in den Adapterhalterungen an den Léchern in den Beilagscheiben aus.
Setzen Sie die Schrauben ein Q, aber ziehen Sie sie noch nicht fest.

NTU0000000

18-06-224-9336AE.indb 54 7/9/2018 4:11:06 PM



4. Installation der Adapterhalterungen

©60000000 |
]
[R—

A

©60000000 |

| —
| —

v

Befestigen Sie die Plastikabdeckungen H
mit den Schrauben V an beiden Enden der
Universalplatte. Ziehen Sie alle Schrauben
mit einem Kreuzschlitzschraubenzieher
(nicht im Lieferumfang enthalten) an.

\

@

locooco

cocoo

©00000000 |

3 @® ec0000000]|

cooco @
===

min. 200 mm - max. 600 mm

]

Ad L d

oooo

Eoos

min. 200 mm - max. 400 mm

Stellen Sie die Adapterhalterungen so ein, dass sie in das VESA-Lochmuster lhres
Bildschirms passen. Ziehen Sie alle Schrauben an.
HINWEIS: Uberprifen Sie, ob alle Locher richtig ausgerichtet sind.

55

18-06-224-9336AE.indb 55 7/9/2018 4:11:07 PM



4. Installation der Adapterhalterungen

4.1 Fiir Bildschirme mit glatter Riickseite

o % x% % M8 \\
M-C @)

Hinweis: Verwenden Sie flr diesen Bildschirmtyp geeignete Schrauben, Beilagscheiben und Abstandhalter
(falls erforderlich). Schrauben Sie die Adapterhalterungen am Bildschirm fest.

A ACHTUNG: Ziehen Sie die Schrauben fest, aber nicht zu fest an.

4.2 Fiir Bildschirme mit vertiefter Riickseite oder Zugriff auf A/V-Eingange

Hinweis: Verwenden Sie flr diesen Bildschirmtyp geeignete Schrauben, Beilagscheiben und Abstandhalter
(falls erforderlich). Schrauben Sie die Adapterhalterungen am Bildschirm fest.

A ACHTUNG: Ziehen Sie die Schrauben fest, aber nicht zu fest an.

56

‘ 18-06-224-9336AE.indb 56 7/9/2018 4:11:07 PM



5. Einhangen des Bildschirms in die Stiitzplatte

. L . ) . Ziehen Sie die Schrauben X mit einem
Hangen Sie die Universalplatte an die Stiitzplatte. Kreuzschlitzschraubenzieher (nicht im Lieferumfang
enthalten) an, um sie zu fixieren.

Q ACHTUNG: Vergewissern Sie sich, dass der Bildschirm richtig montiert ist und die Schrauben
sicher festgezogen sind, bevor Sie den Bildschirm loslassen.

6. Montage der DVD-Ablage

\ Plastikhalterung

Schieben Sie ‘ SchlieBen Sie den
die beiden Hebel, um die DVD-
Plastikhalterungen an Ablage zu arretieren.
der DVD-Ablage O in

die Schlitze ein.

e
lase

Ny >

Ziehen Sie die
Schrauben T fest.

57

18-06-224-9336AE.indb 57 7/9/2018 4:11:09 PM



7. Kabelfiihrung

Soscocscs
Soseses

\s

18-06-224-9336AE.indb 58

Bringen Sie die Kameraablage N an der
Verbindungsplatte M an. Verwenden
Sie dazu die Schrauben S und T.
Ziehen Sie die Schrauben mit einem
Kreuzschlitzschraubenzieher (nicht im
Lieferumfang enthalten) an.

58

o \

7/9/2018 4:11:10 PM



9. Installation der Verbindungsplatte

1IN

Befestigen Sie die Verbindungsplatte

in der gewtinschten Héhe an der Saule.
Verwenden Sie dazu die Schrauben R.
Ziehen Sie die Schrauben mit einem

Kreuzschlitzschraubenzieher (nicht im
Lieferumfang enthalten) an.

R

10. Ausrichtung des Bildschirms

Entfernen Sie die beiden Ziehen Sie die Schrauben in
EiliEen S flEsions awst Schrauben und drehen der neuen Position der Locher
Schrauben V diagonal an, um den Sie den Bildschirm um emeut fest, um den Bildschirm
EFLSERITT 2 E1ENET: 90° im Uhrzeigersinn. zu fixieren.

6

B 111 %M@Z

Fur Querformat Flr Hochformat

59

18-06-224-9336AE.indb 59 7/9/2018 4:11:11 PM



11. Einstellung

Ziehen Sie die Knaufe +5°/-12°

Lockern Sie die Knaufe, um den
Bildschirm auf den gewlinschten —

Winkel anzupassen.
1200mm
1250mm I

1300mm

1350mm

1400mm

1450mm !
1500mm

1550mm

auuil| 1600mm Mittelhohe des
Bildschirms vom Boden
aus gemessen.

Wartung

« Stellen Sie in regelmagigen Abstanden (mindestens alle drei Monate) sicher, dass die Wandhalterung sicher
angebracht ist.

* Weitere Informationen erhalten Sie auf www.tripplite.com/support.

TRIPPLITE ©®

1111 W. 35th Street, Chicago, IL 60609 USA ¢ www.tripplite.com/support

18-06-224 93-36AE_RevB

60

18-06-224-9336AE.indb 60 7/9/2018 4:11:12 PM



